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FCC RADIO TEST REPORT

FCCID . PY7-15465A
Equipment . GSM/WCDMA/LTE Phone with BT, DTS/UNII
a/b/g/nfac, GPS, FM Receiver and NFC
Brand Name . SONY
Applicant . Sony Corporation
1-7-1 Konan Minato-ku Tokyo, 108-0076 Japana
Manufacturer . Sony Corporation
1-7-1 Konan Minato-ku Tokyo, 108-0076 Japana
Standard . FCC Part 15 Subpart E 815.407
Test Date(s) : Oct. 18, 2021 ~ Dec. 23, 2021

We, Sporton International (Kunshan) Inc., would like to declare that the tested sample
has been evaluated in accordance with the test procedures and has been in compliance
with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without
written approval of Sporton International (Kunshan) Inc., the test report shall not be
reproduced except in full.
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History of this test report

Report No. Version Description Issued Date

FR101906F 01 Initial issue of report Dec. 15, 2021

1. Update 99% BW test plot.

2. Update Section 3.2.3 conducted output power and
FR101906F 02 Section 3.3.3 Power Spectral Density test procedure. Dec. 24, 2021

Update Section 2.2 Remark for RSE test mode.
4. Modify the test plots on Page 54-55, 58-59
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403(i) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
Under limit
34 15.407(b) Unwanted Emissions Pass 6.70 dB at
39.700 MHz
Under limit
35 15.207 AC Conducted Emission Pass 7.52 dB at
0.171 MHz
3.6 15.407(c) Automatically Discontinue Transmission Pass -
15.203 .
3.7 15.407(a) Antenna Requirement Pass -
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.
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1 General Description
1.1 Product Feature of Equipment Under Test

GSM/WCDMAJ/LTE, Bluetooth, DTS/UNII a/b/g/n/ac, NFC, FM Receiver, and GNSS.
Product Specification subjective to this standard

Antenna Type / Gain PIFA Antenna with gain -1.1 dBi

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

EUT Information List
. . Performed
HW Version SW Version S/N
Test Item
0.48 HQ618X02D2 RF conducted measurement
A 0.106 HQ61B2014B Radiated Spurious Emission
0.106 HQ618X0253 AC Conducted Emission

Note: For other wireless features of this EUT, test report will be issued separately.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Sporton International (Kunshan) Inc. is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International (Kunshan) Inc.

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Jiangsu Province 215300 People’s Republic of China

TEL : +86-512-57900158
FAX : +86-512-57900958

Test Site Location

FCC Test Firm

Sporton Site No. FCC Designation No. Registration No.

Test Site No. CO01-KS
03CHO05-KS CN1257 314309
THO1-KS
Sporton International (Kunshan) Inc. Page Number : 50f 31
TEL : +86-512-57900158 Issued Date : Dec. 24, 2021
FAX : +86-512-57900958 Report Version 1 02

Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4



ssamonas. FCC RADIO TEST REPORT Report No. : FR101906F

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

Sporton International (Kunshan) Inc.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and find Y plane as worst plane.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
149 5745 157 5785
5725-5850 MHz 151+ 5755 150+ 5795
Band 4
(U-NII-3) 153 5765 161 5805
155" 5775 165 5825
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710
Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.
Sporton International (Kunshan) Inc. Page Number : 70f31
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHTS80 MCSO0

Remark: Since the verify power, the same operating range bandwidth and smaller power can be
covered by the higher power.

Test Cases
AC
Mode 1 : GSM850 Idle + Bluetooth Idle + WLAN (5GHz) Idle + Earphone + USB
Conducted )
- Cable (Charging from Adapter)
Emission
o Band IV : 5725-5850 MHz
' 802.11a 802.11n HT20 802.11n HT40 802.11ac VHT80
L Low 149 149 151 -
M | Middle 157 157 - 155
H High 165 165 159 -

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference

the max RF conducted power.
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2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

120Vac/B0Hz
EUT
(Adapter)
EUT
(USB Cabie)
EUT EUT EUT
[Bluetooth  (Earphone)
Farphone) Notebook
VWLAN AP
Sy=stem Simulator
<WLAN TX Mode>
120Vac/60Hz
EUT
(Adapter)

L]

EUT
(USB Cable)
EUT EUT
(Eamhone)
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2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name [FCC ID Data Cable Power Cord

1. |Base Station Anritus MT8821C N/A N/A Unshielded,1.8m

2. |WLAN AP D-link DIR-655 KA21R655B1 N/A Unshielded,1.8m
AC I/P:

3. |Notebook Lenovo G480 DS-BRCM1050! |N/A Unshielded, 1.8 m

' QDS- DC O/P:

Shielded, 1.8 m

4. |SD Card Kingston 8GB N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “FTM” was installed in Notebook which was programmed in order to make

the EUT get into the engineering modes to provide channel selection, power level, data rate and the

application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT

conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

Example :

The spectrum analyzer offset is derived from RF cable loss.

Offset = RF cable loss.

Following shows an offset computation example with cable loss 6.8 dB.

Offset(dB) = RF cable loss(dB).

= 6.8 (dB)

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number
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Report Version

1 100f 31
: Dec. 24, 2021
1 02

Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4




ssamonas. FCC RADIO TEST REPORT Report No. : FR101906F

3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth for the band 5.725-5.85 GHz

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

N o g b~ N

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.

Sporton International (Kunshan) Inc. Page Number ;11 of 31
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For 20MHz:

Minimum 6dB Bandwidth

Spectrum

(=)

Ref Level 26.20 dém Offset 6.80 dB & RBW 100 kHz

- Att 30dB SWT 1.1ms @ YBW 300 kHz Mode Sweep
@ 1Pk Max
M1[1] 1.18 dBm
20 dem: 5.8175000 GHz
D2[1] 1.23 dB
15.0500 MHz
10 dém

D1 2,970 dlli'

L 43

0dem

D2 -3.030 dBnv

Ml | |
"Fm TP PP PP

[m-wvhw ‘l iy Lu«lrmnﬁ\w
/ '»

W LY

| »““M H Mwﬁ

Wﬂmﬁ""‘m‘ I lw“hmv

i, WW

-60 dBm

-70 dBm
CF 5.825 GHz 1001 pts Span 50.0 MHz
i ) [T
| Maximum 26dB Bandwidth

Spectrum I mAI

Ref Level 26.80 dém Offset 6.80 dB @ RBW 200 kHz

o Att 30 de SWT 1ms @ VBW 1 MHz Mode Sweep
@ 1Pk View
M1[1] 4.54 dBm
20 dBm: 5.7857490 GHz
ndB 26.00 dB
10 dBm AT B 22.827000000 MHz
Q factor 253.5
0 dBm e e M P
f \
-10 dBm ’J]j ]‘
- o
-20 dBm .»P"EM- ~

ﬁg ﬂﬂmﬁ‘, l:«mgm)ﬂ" b Lot

L w0

-70 dBm
CF 5.785 GHz 1001 pts

Span 50.0 MHz

Marker
Type | Ref \ Tr|:| X-value | Y-value | Function \ Function Result |

M1 1 5.785749 GHz 4.54 dBm nde down 22,827 MHz

Tl 1 5,773661 GHz -21.39 dBm nd8 26.00 dB

T2 1 5,796489 GHz -21.80 dBm Q factor 253.5

il ] R e
Date: 23.DEC.2021 12:36:52
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| Maximum 99% Occupied Bandwidth
bpe(.tr’um 'IAB
Ref Level 26.80 dém Offset 6.80 dB & RBW 300 kHz
J& Att 30dB  SWT 1ms @ VBW 1MHz Mode Sweep
@152 Max
M1[1] 1.66 dBm
20 dBm 5.8256990 GHz
Occ Bw 17.882117882 MHz
10 dBm: wIT
0 dem s o Mt -
y v
-10 dBm / )
o aN
-20 dBm H
W N
-30 dBm at” Mﬂ\
Pl %‘\m...m ok 1
T o R
50 dBm
-60 dBm
70 dBm
CF 5.825 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trcl X-value | Y-value | Function ‘ Function Result |
M1 1 5.825699 GHz 4.66 dBm
T1 1 5.8160589 GHz -3.95 dBm Occ Bw 17.882117882 MHz
T2 1 5.6339411 GHz -4.58 dBm
i ) [T ]
Date: 23.DEC.2021 12:37:34
For 40MHz:
Minimum 6dB Bandwidth
Spectrum 'IAB
Ref Level 26.80 dém Offset 6.80 dB @ RBW 100 kHz
» Att 30dB SWT  1.1ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max
M1[1] 6.75 dBm
20 dBm 5.7372700 GHz
D2[1] 3.25 dB
35.2800 MHz
10 dBm
DdBI——; 3 n70 dem =
Sy SR 7Y Y 0 PO O YO N PR
2 -7.070 dém i itf et
‘ |
J\
|
7 .
gl 1 IULN J‘j WA
i f 1 d
-70 dBm
CF 5.755 GHz 1001 pts Span 90.0 MHz
i ) [T
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Maximum 26dB Bandwidth

Spectrum I

Ref Level 26.20 dém

(=)

Offset 6.60 dB & RBW 500 kHz

fo Att 30dB SWT 1ms @ VBW 2 MHz Mode Sweep
M1[1] 3.33 dBm
5.7929320 GHz
ndB 26.00 dB
T Bw 41.628000000 MHZz
Q factor 139.2
/ \\
/
¥ ¥
R Wbttty
-60 dBm
-70 dBm
CF 5.795 GHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.792932 GHz 3.33 dBm nde down 41,628 MHz
T1 1 5.774141 GHz -22.31 dBm nde 26.00 dB
T2 1 £.815769 GHz -22.93 dBm Q factor 139.2

L

J

Date: 23.DEC.2021 12:43:16

Maximum 99% Occupied Bandwidth

Spectrum I

Ref Level 26.20 dém

(=)

J= Att

Offset 6.80 dB & RBW 1 MHz

30 dB SWT 1ms @ VBW 2 MHz Mode Sweep
@153 Max
M1[1] 7.13 dBm
20 dém- 5.7978000 GHz
X Occ Bw 36.663336663 MHz
10 dBm ik
T ittt iaapeaat i, | P i, e
0 dem ‘Ef \?
-10 dBm f \W
-20 dBm ‘/ ]\L
e ¥ .
e sk s S
i R
-40 dBm
-50 dbm
-60 dBm:
-70 dBm
CF 5.795 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.7978 GHz 7.13 dBm
Ti 1 5.7767183 GHz -0.04 dBm Oce Bw 36.663336663 MHz
T2 1 5.8133816 GHz -0.20 dBm
] i e
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For 80MHz:

Minimum 6dB Bandwidth

(=)

Spectrum

Ref Level 26.20 dém Offset 6.80 dB & RBW 100 kHz
» Att 30dB SWT 1.6 ms @ YBW 300 kHz Mode Sweep
@ 1Pk Max
M1[1] 5.89 dBm
20 dBm- 5.737400 GHz
D2Z[1] -0.66 dB
75.200 MHz
10 dém
0dem
D1 '”ﬂ'lrlFm = i 55
T gBm—f——D02 -8.900 _;E.f“} J..HJJUH.«J l“ﬂluulq.”mf‘mim ‘L*ﬂrujmwl jJﬂL}

-20 dBm I

-30 dBm

|

\ L

-50 dBm

-60 dBm

-70 dBm

CF 5.775 GHz 1001 pts Span 160.0 MHz

i ) ) e

| Maximum 26dB Bandwidth

Spectrum I 'IAD
Ref Level 26.20 dém Offset 6.0 dB & RBW 1 MHz

e Att 30 dB SWT 1ms @ VBW 2 MHz Mode Sweep
@ 1Pk View

M1[1] 3.40 dBm
20 dBm 5.765570 GHz
ndB 26.00 dB
10 dBm e Bw 84.080000000 MHz
v Q factor 68.6

0 dBm pori Ty A g i P e IR ER O S W

-10 dBm / \l\
-20 dem T.i/ 12
el ,.wt--ww"m/j o g, L

Wh""*«’uw
-40 dBm
-50 dBm:
-60 dBm
-70 dBm
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.76557 GHz 3.40 dBm ndB down 84.08 MHz
T1 1 5.7328 GHz -22.07 dBm nde 26.00 dB
T2 1 £.81688 GHz -22.33 dBm Q factor 68.6
<~ s
) HERREAIED e
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Maximum 99% Occupied Bandwidth
Spectrum “E
Ref Level 26.80 dém Offset 6.80 dB & RBW 1 MHz
Att 30 dB SWT 1ms @ VBW 3 MHz Mode Sweep
@153 Max
M1[1] 3.65 dBm
20 dém: 5.767090 GHz
Occ Bw 75.764235764 MHz
10 dém T
0 dam L T B e vy Wy R L
i/ \
-10 dBm /J‘l \1\
-20 dBm -
7 AN
N foro g
30 dbm g
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.775 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 5.76709 GHz 3.65 dBm
T1 1 5.736998 GHz -1.13 dBm Occ Bw 75.764235764 MHz
T2 1 5.812762 GHz -1.10 dBm
=7 —_—
|I | J W e
For Straddle Channel 20MHz:
| Minimum 6dB Bandwidth
Spectrum I “E
Ref Level 16.80 dém Offset 6.80 dB & RBW 100 kHz
fo ALt 20 dB SWT 1.1 ms & VBW 3200 kHz Mode Sweep
@ 1Pk Max
| D2[1] 0.84 dB
10 dBm I 2.5420 MHz
1 2.050 dB Mi[1] 1.47 dBm
2.950 dB y—o2
0 dBm : s PR | [ 5.7250000 GHz
D2 -3.050 dBm NWWMWW‘ JN\:M‘LWWMW
-10 dBm IH 'I
-20 dBm \.
A
-30 dBm L,WHM Mgy
40 dBm. o Ly
NWNJ*' W"\Uﬁh
i WMokt gy
s
-60 dBm
-70 dBm
-80 dBm
CF 5.72 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5,725 GHz 1.47 dBm
D2 M1 1 2,542 MHz -0.84 dB
— —
il J Measuring... [{EERRRNED g Y
Date: 23.DEC.2021 13:29:49
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For Straddle Channel 40MHz:

| Minimum 6dB Bandwidth
Spectrum I [@
Ref Level 16.80 dém Offset 6.80 dB & RBW 100 kHz

fo Att 20dB SWT 1.1 ms & YBW 300 kHz Mode Sweep
D2[1] 1.30 dB)
3.1790 MHz
M1[1] -1.96 dBm
M
D1 -0.410 dBm 5.7250000 GHz

;

D2 -6,410 dBnv

||'||1.l J‘F,.,LJ.JIM |HL“';

] \

/ \

/ i

s

R O Y

-50 dBm

-60 dBm
-70 dBm
60 dBm
CF 5.71 GHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value |  Function | Function Result
M1 1 5.725 GHz -1.96 dBm
Dz M1 1 3.179 MHz -4.30 dB
— ~ — —
| ] Measuring... {EERRNNED gl 4
Date: 23.DEC.2021 13:36:20
For Straddle Channel 80MHz:
| Minimum 6dB Bandwidth
Spectrum I EAB
Ref Level 16.80 dém Offset 6.80 dB & RBW 100 kHz
fe ALt 20 dB SWT 1.6 ms & VBW 3200 kHz Mode Sweep

@ 1Pk Max

D2[1]

10 dBm
M1[1]

0 dem——

0.98 dB
2.560 MHz
-4.18 dBm

5.725000 GHz

D1 -2.060 dBr

D2 -8.060 GBTM“L Lk J.I-MLLUJm

mwww%

/

’/ffﬁ

]

| |
em—l bt iin o, |
-70 deém
-80 dBm
CF 5.69 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function Function Result |
M1 1 5,725 GHz -4.18 dBm
pz| M1 1 2.56 MHz -0.96 dB

)i ) [T )

Date: 23.DEC.2021 13:41:06

Measuring...

4

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum power
control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

3.2.4Test Setup

[ 1 ] g

Power Meter Attenuator

EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any

500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F. Maximum power spectral density.

3.3.4 Test Setup

als o
Spectrum Analyzer EUT
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3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHz)

] ==
Spectrum N

Ref Level 26.80 dBm Offset 6.80 dB @ RBW 300 kHz
|& Att 30 dBE @ SWT 20ms @ YBW 1 MHz Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr

M1[1] -3.37 dBm)|
20 dBm 5.8244510 GHz|

10 dBm

0 dBm

JE— R . e
-10 dBrn J[ W

-20 dBm f ‘-K

-30 dBm y —

-40 dBm [,

Lo e,
B

-60 dBm

-70 dBm
CF 5.825 GHz 1001 pts Span 50.0 MHz

Jjd ) QIR we
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5.725-5.85 GHz band:
15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E=M MV/m, where P is the eirp (Watts)

3

EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.
(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2Measuring Instruments

See list of measuring equipment of this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

. RBW = 120 kHz

. VBW = 300 kHz

. Detector = Peak

. Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

. VBW 2 3 MHz

. Detector = Peak

. Sweep time = auto

. Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1 GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.
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7. For testing above 1 GHz, the emission level of the EUT in peak mode was 20 dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.4.4Test Setup

For radiated emissions below 30MHz

i | X Antenna

- m -

Metal Full Soldered Ground Plane

-

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

|_ - I —_—

Metal Full Soldered Ground Plane

Spectrum Analyzer ! Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

00
Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C and D.

3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.
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3.5.4Test Setup

e
| Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I 1
|
[ —— |
I © EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
I |
I 1
| I
| | L
I 1
I |
| I
I |
I I
I 1
I I
| P = i P
[ p . 3c) I x
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
Spectrum _ Oct. 19, 2021~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz | Oct. 14, 2021 Dec. 23, 2021 Oct. 13, 2022 (THO1-KS)
Pulse Power . 300MHz~40GH Oct. 19, 2021~ Conducted
Senor Anritsu MA2411B 0917070 5 Jan. 07, 2021 Dec. 23, 2021 Jan. 06, 2022 (THO1-KS)
. 50MHz Oct. 19, 2021~ Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 07, 2021 Dec. 23, 2021 Jan. 06, 2022 (THO1-KS)
. . MY564000| 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A 04 ax 30dBm Oct. 16, 2021 | Nov. 24, 2021 | Oct. 15, 2022 (03CHO5-KS)
EXA Spectrum . MY551502 | 10Hz-44G,MAX Radiation
Analyzer Keysight N9010A a4 30dB Apr. 13, 2021 | Nov. 24, 2021 | Apr. 12, 2022 (03CHO5-KS)
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 30, 2021 | Nov. 24, 2021 | Oct. 29, 2022 (O?ngﬂggf’&)
Bilog Antenna TeseQ CBL6111D | 49922 | 30MHz-1GHz | Jun. 04,2021 | Nov. 24, 2021 | Jun. 03, 2022 (Oggﬂggf’;s)
Double Ridge ; N Radiation
Horn Antenna ETS-Lindgren 3117 00218652 | 1GHz~18GHz | Apr. 24, 2021 | Nov. 24, 2021 | Apr. 23, 2022 (03CHO5-KS)
SHF-EHF Horn | Com-power AH-840 101115 | 18GHz~40GHz | Nov. 09, 2021 | Nov. 24, 2021 | Nov. 08, 2022 (Oggﬂgg?&)
Amplifier SONOMA 310N 187289 | O9KHz-1GHz | Apr. 12,2021 | Nov. 24, 2021 | Apr. 11, 2022 (Oggﬂg‘g?&)
. . . AMF-7D-0010 Radiation
high gain Amplifier MITEQ 1800-30-10P 2012228 1Ghz-18Ghz | Oct. 16, 2021 | Nov. 24, 2021 | Oct. 15, 2022 (03CHO5-KS)
. . MY532703| 500MHz~26.5G Radiation
Amplifier Keysight 83017A 16 Hz Oct. 16, 2021 | Nov. 24, 2021 | Oct. 15, 2022 (03CHO5-KS)
o EM18G40GG Radiation
Amplifier MITEQ A 060728 18~40GHz Jan. 07, 2021 | Nov. 24, 2021 | Jan. 06, 2022 (03CHO5-KS)
F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR Nov. 24, 2021 NCR (03CHO5-KS)
Radiation
Turn Table ChamPro EM 1000-T [ 060762-T | 0~360 degree NCR Nov. 24, 2021 NCR (03CHO5-KS)
Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A 1m~4m NCR Nov. 24, 2021 NCR (03CHO5-KS)
. . Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; | Apr. 21, 2021 | Oct. 27, 2021 | Apr. 20, 2022 (CO01-KS)
AC LI.SN Conduction
(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 14, 2021 | Oct. 27, 2021 | Oct. 13, 2022 (CO01-KS)
equipment)
Conduction
AC LISN R&S ENV216 100334 9kHz~30MHz | Oct. 14, 2021 | Oct. 27, 2021 | Oct. 13, 2022 (CO01-KS)
ABP00000| AC 0V~300V, Conduction
AC Power Source Chroma 61602 0811 45Hz~1000Hz | OCt 14,2021 | Oct. 27, 2021 | Oct. 13, 2022 (CO01-KS)
NCR: No Calibration Required.
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 2 9dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.0dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '
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Appendix A. Conducted Test Results
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Test Engineer:

Jack Fan

Temperature:

21~25

°C

Test Date:

2021/10/18

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR101906F

6dB and 26dB EBW and 99% OBW

U-NII-3
999 26 dB 6 dB eale
Mod. | P2 |Nry cH. | Frea: Bandvﬁdth Bandwidth: | Banduwidth) || Candwidin Pass/Falil
Rate (MHz) (MHz) (MHz) (MHz) min. Limit
(MHz)
11a |6Mbps| 1| 144 | 5720 16.73 22.43 2.742 05 Pass
T1a |6Mbps| 1| 149 | 5745 16.68 22.08 15.65 05 Pass
11a |6Mbps| 1| 157 | 5785 16.68 21.68 15.35 05 Pass
11a |6Mbps| 1| 165 | 5825 16.63 21.08 15.05 05 Pass
HT20 |MCSO| 1 | 144 | 5720 17.88 22.93 2542 05 Pass
HT20 [MCS 0] 1 | 149 | 5745 17.83 22.78 16.15 05 Pass
HT20 [MCS 0] 1 | 157 | 5785 17.83 22.83 16.15 05 Pass
HT20 [MCS 0] 1 | 165 | 5825 17.88 22.83 15.95 05 Pass
HT40 |MCSO| 1 | 142 | 5710 36.56 41.36 3179 05 Pass
HT40 [MCS 0] 1 | 151 | 5755 36.56 41.45 35.28 05 Pass
HT40 [MCS 0] 1 | 159 | 5795 36.66 4163 35.28 05 Pass
VHT80[MCS0| 1 | 138 | 5690 75.76 83.28 2.56 05 Pass
VHT80[MCS 0] 1 | 155 | 5775 75.76 84.08 75.2 05 Pass
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Average Power Table

Report Number : FR101906F

U-NII-3

Data Freq. L cﬁﬁféiid Co:(ijited DG .
Mod. | Rate N™ C- | (MH2) Fg,‘g‘)’r Power Power Limit (dBi) FeEiACl

(dBm) (dBm)

T1a |6Mbps| 1| 149 | 5745 - 12.28 30.00 110 Pass
11a |6Mbps| 1| 157 | 5785 - 12.48 30.00 110 Pass
T1a |6Mbps| 1| 165 | 5825 - 12.81 30.00 110 Pass
HT20 [MCS 0| 1| 149 | 5745 - 12.25 30.00 110 Pass
HT20 [MCS 0| 1| 157 | 5785 - 12.66 30.00 110 Pass
HT20 [MCS 0| 1| 165 | 5825 - 12.74 30.00 110 Pass
HT40 [MCS 0| 1| 151 | 5755 0.16 12.56 30.00 110 Pass
HT40 [MCS 0| 1| 159 | 5795 0.16 12.84 30.00 110 Pass
VHT20[MCS 0] 1 | 149 | 5745 - 12.36 30.00 110 Pass
VHT20[MCS 0| 1 | 157 | 5785 - 12.44 30.00 110 Pass
VHT20[MCS 0] 1 | 165 | 5825 - 12.70 30.00 110 Pass
VHT40[MCS 0| 1 | 151 | 5755 0.16 12.50 30.00 110 Pass
VHT40[MCS 0] 1 | 159 | 5795 0.16 12.64 30.00 110 Pass
VHT80[MCS 0| 1 | 155 | 5775 0.31 12.06 30.00 110 Pass
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TEST RESULTS DATA
Power Spectral Density
U-NII-3
Duty 10log Average Average
Data Freq. (500kHz Power PSD DG )
MO R E el NP RC L e Fé‘g‘)’r /RBW) Density Limit (dBi) g
Factor (dB) | (dBm/500kHz) [ (dBm/500kHz)
11a [6Mbps| 1| 149 | 5745 - 2.22 -1.60 30.00 -1.10 Pass
11a |6Mbps| 1 | 157 | 5785 - 2.22 -1.51 30.00 -1.10 Pass
11a [6Mbps| 1| 165 | 5825 - 2.22 115 30.00 -1.10 Pass
HT20 [MCSO| 1 | 149 | 5745 - 2.22 217 30.00 -1.10 Pass
HT20 [MCS 0| 1| 157 | 5785 - 2.22 -2.01 30.00 -1.10 Pass
HT20 [MCS 0| 1 | 165 | 5825 - 2.22 -1.54 30.00 -1.10 Pass
HT40 [MCSO| 1| 151 | 5755 0.16 2.22 -4.80 30.00 -1.10 Pass
HT40 [MCSO| 1 | 159 | 5795 0.16 2.22 -4.66 30.00 -1.10 Pass
VHT80[MCS 0 1| 155 | 5775 0.31 2.22 -7.63 30.00 -1.10 Pass
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | FCC PART 15E
50.0 u “ | FCC PART 15E[AVG)
40.0
30.0( 44
1
20.0 lf
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-L-060105-CNO2 LINE
Project : (FZ) 101906
mode : Mode 1
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1%  0.153 57.14 -B.68 65.82 46.60 0.07 10.47 QF
2 0.153 39.34 -16.48 55.82 28.80 0.07 10.47 Average
3 0.179 55.39 -9.16 64.55 44.90 0.08 10.41 QP
4 0.179 28.69 -25.86 54.55 18.20 0.08 10.41 Average
5 0.194 54.26 -9.58 63.B4 43.80 0.09 10.37 QP
6 0.184 26.76 -27.08 53.84 16.30 0.09 10.37 Average
7 0.209 52.55 -10.68 63.23 42.10 0.09 10.36 QP
8 0.209 25.95 -27.28 53.23 15.50 0.09 10.36 Average
9 0.252 50.33 -11.36 61.69 39.90 0.10 10.33 QP
10 0.252 22.93 -28.76 51.69 12.50 0.10 10.32 Average
11 0.299 48.91 -11.37 60.28 38.49 0.11 10.31 QP
2 0.289 22.01 -28.27 50.28 11.59 0.11 10.31 Average
12 0.320 47.01 -12.70 59.71 36.60 0.11 10.30 QP
14 0.320 20.61 -29.10 49.71 10.20 0.11 10.30 Average
15 0.356 45.00 -13.83 58.83 34.61 0.11 10.28 QP
18 0.356 21.00 -27.83 48.83 10.61 0.11 10.28 Average
17 0.419 40.98 -16.48 57.46 30.60 0.12 10.26 QP
18 0.419 17.88 -28.58 47.46 7.50 0.12 10.26 Average
19 0.466 40.57 -16.01 56.58 30.20 0.13 10.24 QP
2 0.466 19.57 -27.01 46.58 9.20 0.13 10.24 Average
2 0.535 30.17 -16.83 56.00 28.78 0.14 10.24 QF
22 0.535 19.17 -26.83 46.00 8.79 0.14 10.24 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | FCC PART 15E
50.0 | FCC PART 15E(AVG)
40.0
30.0
20.0
10.0
o 1 2 5 10 200 30
Frequency {MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-N-060105-CN02 NEUTRAL
Project : (FZ) 101906
mode : Mode 1
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dEuV dB dB
1 0.156 58.02 -7.67 65.69 47.40 0.15 10.47 QP
2 0.156 32.12 -23.57 55.69 21.50 0.15 10.47 Average
3% 0.171 57.38 -7.52 £4.90 46.78 0.16 10.43 QF
4 0.171 27.78 -27.12 54.90 17.19 0.16 10.43 Average
5 0.186 b56.35 -7.85 64.2 45. B0 0.16 10.39 QP
5] 0.186 27.15 -27.05 54.2 16. 60 0.16 10.39 Average
7 0.205 B3.43 -9.97 63.40 2.90 0.17 10.36 QP
g 0.205 27.13 -26.27 53.40 16.60 0.17 10.36 Average
9 0.252 52.11 -9.58 61.69 41.60 0.18 10.33 QF
10 0.252 24.01 -27.68 51.69 13.50 0.18 10.33 iverage
11 0.289 51.10 -9.44 #0.54 40.60 0.19 10.31 QF
2 0.289 22,10 -28.44 50.54 11.60 0.19 10.31 Average
13 0.317 47.10 -12.70 59.80 36.60 0.2 10. 30 QF
14 0.317 21.00 -2E.8B0 49.80 10.50 0.2 10. 30 Aversge
15 0.334 46.09 -12.26 59.35 35.60 0.20 10.29 QP
16 0.334 19.60 -20.66 40.35 9.20 0.20 10.29 Average
17 0.389 42.68 -15.40 58.08 32.20 0.21 10.27 QF
18 0.389 19.78 -28.30 48.08 9.30 0.21 10.27 Average
19 0.428 44.08 -13.71 57.29 33.60 0.22 10.26 QF
2 0.428 19.68 -27.61 47.2 9.2 0.22 10.26 Average
2 0.489 42,27 -13.92 56.19 31.80 0.2 10.24 QF
22 0.489 19.67 -26.52 46.19 9.20 0.23 10.24 Average
2 0.546 39.27 -16.73 56.00 28.78 0.24 10.24 QF
2 0.546 20.77 -25.2 46.00 10.2 0.2 10. 24 Average
Note:

1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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saronas. FCC RF Test Report

Report No. : FR101906F

Appendix C. Radiated Spurious Emission

Temperature : 27~30°C
Test Engineer : Henzy Li
Relative Humidity : 41~45%
UNII 3 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
5614 56.44 |-11.86 68.3 4154 | 3547 | 12.05 | 3262 | 249 | 303 | P | H
5693.6 56.49 |-44.09, 100.58 | 41.53 | 3559 | 1212 | 32.75 | 249 | 303 | P | H
5701.6 56.34 |-49.41 105.75 | 41.34 | 3562 | 1213 | 32.75 | 249 | 303 | P | H
5724.4 57.55 |-63.38| 120.93 | 42.61 | 3565 | 1215 | 3286 | 249 | 303 | P | H
5746 104.13 - - 89.26 | 3568 | 12.16 | 3297 | 249 | 303 | P | H
sozdia 5746 96.52 - - 81.65 | 3568 | 12.16 | 3297 | 249 | 303 | A | H
5::5;4:2 5612 56.68 |-11.62 68.3 4178 | 3547 | 1205 | 3262 | 299 | 265 | P | V
5678.8 57.17 |-32.48| 89.65 42.14 | 35.56 121 | 3263 | 299 | 265 | P | V
5711.6 56.22 |-52.33| 108.55 | 41.22 | 35.62 | 12.13 | 3275 | 299 | 265 | P | V
5722 5791 |-57.55| 11546 | 4297 | 35.65 | 1215 | 3286 | 299 | 265 | P | V
5746 103.21 - - 88.34 | 3568 | 1216 | 3297 | 299 | 265 | P | V
5746 96.02 - - 81.15 | 3568 | 1216 | 3297 | 299 | 265 | A | V
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saronas. FCC RF Test Report

Report No. : FR101906F

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

5850.4 65.71 |-55.68| 121.39 51.02 35.87 | 12.25 | 33.43 | 180 | 307 P H
5856.4 63.7 -46.81| 110.51 48.97 35.9 12.26 | 33.43 | 180 | 307 P H
5881.2 56.34 |-44.35| 100.69 41.66 35.89 | 12.28 | 33.49 | 180 | 307 P H
5939.6 56.16 |[-12.14 68.3 41.56 35.86 | 12.34 | 33.6 180 | 307 P H
5824 104.37 - - 89.61 35.84 | 12.24 | 33.32 | 180 | 307 P H

802.11a
5824 97.27 - - 82.51 35.84 | 12.24 | 33.32 | 180 | 307 A H

CH 165
5852.4 58.44 |-58.39| 116.83 43.75 35.87 | 12.25 | 33.43 | 317 | 270 P \%

5825MHz
5856 61.53 |-49.09| 110.62 46.8 35.9 12.26 | 33.43 | 317 | 270 P \%
5886.4 57.07 |-39.77| 96.84 42.39 35.89 | 12.28 | 33.49 | 317 | 270 P \%
5957.2 56.35 |[-11.95 68.3 41.81 3585 | 12.35 | 33.66 | 317 | 270 P \%
5824 103.61 - - 88.85 35.84 | 12.24 | 33.32 | 317 | 270 P \%
5824 96.64 - - 81.88 3584 | 1224 | 33.32 | 317 | 270 | A | V

1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906F

UNII 3 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11a 11489.48 | 44.35 |-29.65 74 48.47 | 3869 | 17.62 | 60.43 | 300 | O | P | H
CH 149

5745MHz 11489.48 4479 |-29.21 74 48.91 | 38.69 | 17.62 | 60.43 | 300 0 P |V
802.11a 11569.56 45.69 |-28.31 74 49.65 | 38.74 | 17.68 | 60.38 | 300 0 P | H
CH 157
5785MHz 11569.56 4575 [-28.25 74 49.71 38.74 | 17.68 | 60.38 | 300 0 P |V
802.11a
11649.64 45.43 |-28.57 74 49.26 | 38.78 | 17.72 | 60.33 | 300 0 P | H
CH 165
5825MHz 11649.64 45,92 |-28.08 74 49.75 | 38.78 | 17.72 | 60.33 | 300 0 P |V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
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Report No. : FR101906F

UNII 3 5725~5850MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5647.2 56.92 |-11.38| 68.3 41.86 355 12.08 | 3252 | 243 | 306 | P | H
5698 55.83 -48 103.83 | 40.87 | 3559 | 12.12 | 32.75 | 243 | 306 | P | H
5715.6 58.69 |-50.98| 109.67 43.8 35.62 | 1213 | 32.86 | 243 | 306 | P | H
5724.8 57.75 |-64.09| 121.84 | 42.81 | 35.65 | 1215 | 32.86 | 243 | 306 | P | H
802.11n 5740 103.08 - - 88.21 | 35.68 | 12.16 | 32.97 | 243 | 306 | P | H
HT20 5740 95.73 - - 80.86 | 35.68 | 12.16 | 3297 | 243 | 306 | A | H
CH 149 5601.2 56.59 |-11.71| 68.3 41.79 | 3547 | 12.05 | 3272 | 299 | 259 | P | V
5745MHz 5652.4 56.16 |-13.92| 70.08 41.06 | 3553 | 12.09 | 3252 | 299 | 259 | P | V
5717.6 57.91 |-52.32| 110.23 | 42.97 | 35.65 | 12.15 | 3286 | 299 | 259 | P | V
5723.6 56.53 |-62.58| 119.11 | 4159 | 35.65 | 12.15 | 3286 | 299 | 259 | P | V
5746 103.23 - - 88.36 | 35.68 | 1216 | 3297 | 299 | 259 | P | V
5746 95.66 - - 80.79 | 35.68 | 12.16 | 32.97 | 299 | 259 | A | V
5850.1 57.94 |-64.13| 122.07 43.25 35.87 | 12.25 | 33.43 | 175 | 313 P H
5858.8 57.42 |-52.41| 109.83 | 42.69 35.9 12.26 | 3343 | 175 | 313 | P | H
5898.4 56.99 |-30.96| 87.95 4236 | 3588 | 1229 | 3354 | 175 | 313 | P | H
5949.2 55.28 |-13.02| 68.3 40.74 | 3586 | 12.34 | 3366 | 175 | 313 | P | H
802.11n 5830 103.19 - - 88.43 | 3584 | 1224 | 3332 | 175 | 313 | P | H
HT20 5830 96.32 - - 8156 | 3584 | 1224 | 3332 | 175 | 313 | A | H
CH 165 5851.2 61.99 |-57.57| 119.56 47.3 3587 | 1225 | 3343 | 292 | 269 | P | V
5825MHz 5868 56.87 |-50.39| 107.26 | 42.14 35.9 12.26 | 3343 | 292 | 269 | P | V
5895.6 56.48 |-33.54| 90.02 41.85 | 35.88 | 1229 | 3354 | 292 | 269 | P | V
5934.4 55.48 |-12.82| 68.3 40.89 | 35.87 | 1232 | 336 | 292 | 269 | P | V
5824 103.99 - - 89.23 | 3584 | 1224 | 3332 | 292 | 269 | P | V
5824 96.13 - - 81.37 | 35.84 | 1224 | 3332 | 292 | 269 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Report No. : FR101906F

UNII 3 5725~5850MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

802.11n

11489.48 45.2 -28.8 74 49.32 38.69 | 17.62 | 60.43 | 300 0 P H
HT20
CH 149

11489.48 44.63 |-29.37 74 48.75 38.69 | 17.62 | 60.43 | 300 0 P Vv
5745MHz
802.11n

11569.56 45.65 |[-28.35 74 49.61 38.74 | 17.68 | 60.38 | 300 0 P H
HT20
CH 157

11569.56 45.38 |-28.62 74 49.34 38.74 | 17.68 | 60.38 | 300 0 P \%
5785MHz
802.11n

11649.64 44,97 |-29.03 74 48.8 38.78 | 17.72 | 60.33 | 300 0 P H
HT20
CH 165

11649.64 4528 |-28.72 74 49.11 38.78 | 17.72 | 60.33 | 300 0 P Vv
5825MHz

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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UNII 3 5725~5850MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5615.6 56.15 |-12.15| 68.3 41.23 | 3548 | 12.06 | 32.62 | 166 | 305 | P | H
5678.4 56.64 |-32.72| 89.36 4161 | 35.56 121 | 3263 | 166 | 305 | P | H
5710 60.29 |-47.81| 108.1 4529 | 35.62 | 1213 | 3275 | 166 | 305 | P | H
5724.4 61.04 |-59.89| 120.93 46.1 35.65 | 12.15 | 3286 | 166 A 305 | P | H
5854.8 55.57 |-55.79| 111.36 | 40.84 35.9 12.26 | 3343 | 166 | 305 | P | H
5855.1 56.57 | -55.3 | 110.87 | 40.84 35.9 12.26 | 3343 | 166 | 305 | P | H
5924.8 55.38 |-13.07| 68.45 40.79 | 3587 | 1232 | 336 | 166 | 305 | P | H
5933.2 55.7 -12.6 68.3 4111 | 3587 | 1232 | 336 | 166 | 305 | P | H
802.11n 5758 101.68 - - 86.75 | 35.72 | 1218 | 3297 | 166 | 305 | P | H
HT40 5758 93.65 - - 78.72 | 3572 | 1218 | 3297 | 166 | 305 | A | H
CH 151 5606.4 55.81 |-12.49| 68.3 41.01 | 3547 | 1205 | 3272 | 289 | 278 | P | V
5755MHz 5675.2 56.62 |-30.37| 86.99 4159 | 35.56 121 | 3263 | 289 | 278 | P | V
5717.6 59.88 |-50.35| 110.23 | 4494 | 3565 | 1215 | 3286 | 289 | 278 | P | V
5721.2 59.95 |-53.69| 113.64 | 4501 | 3565 | 12.15 | 3286 | 289 | 278 | P | V
5854.8 54.69 |-56.67| 111.36 | 39.96 35.9 12.26 | 3343 | 289 | 278 | P | V
5872.4 55,5 |-50.53| 106.03 | 40.82 | 35.89 | 1228 | 3349 | 289 | 278 | P | V
5891.2 56.47 |-36.81| 93.28 4179 | 3588 | 1229 | 3349 | 289 | 278 | P | V
5935.6 55.02 |-13.28| 68.3 40.43 | 3587 | 1232 | 336 | 289 | 2718 | P | V
5752 98.72 - - 83.79 | 3572 | 1218 | 3297 | 289 | 278 | P | V
5752 91.44 - - 76.51 | 3572 | 1218 | 3297 | 289 | 278 | A | V
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuVim)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)(HN)
5615.2 56.31 |-11.99| 68.3 41.41 | 3547 | 1205 | 3262 | 174 | 305 | P | H
5675.2 56.91 |-31.08| 86.99 40.88 | 35.56 121 | 3263 | 174 | 305 | P | H
5718.8 56.2 |-54.36| 110.56 | 41.26 | 35.65 | 12.15 | 3286 | 174 | 305 | P | H
5724.8 56.99 |-64.85| 121.84 | 42.05 | 3565 | 12.15 | 3286 | 174 | 305 | P | H
5850.1 56.48 |-65.59| 122.07 | 41.79 | 35.87 | 12.25 | 3343 | 174 | 305 | P | H
5855.6 57.37 |-53.36| 110.73 | 42.64 35.9 12.26 | 3343 | 174 | 305 | P | H
5924 56.04 -13 69.04 4145 | 3587 | 1232 | 336 | 174 | 305 | P | H
5940.4 5559 |-12.71| 68.3 40.99 | 3586 | 1234 | 336 | 174 | 305 | P | H
802.11n 5800 102.26 - - 87.47 35.78 | 12.21 | 33.2 174 | 305 P H
HT40 5800 94.19 - - 794 3578 | 1221 | 332 | 174 | 305 | A | H
CH 159 5612.4 57.63 |-10.67| 68.3 42.73 | 35.47 | 12.05 | 3262 | 243 | 260 | P | V
5795MHz 5695.6 56.35 |-45.71| 102.06 | 41.39 | 3559 | 12.12 | 32.75 | 243 | 260 | P | V
5715.6 56 -53.67| 109.67 | 41.11 | 35.62 | 1213 | 32.86 | 243 | 260 | P | V
5723.2 56.75 |-61.45| 118.2 41.81 35.65 | 12.15 | 32.86 | 243 | 260 P \%
5854 56.83 |-56.35| 113.18 42.1 35.9 12.26 | 3343 | 243 | 260 | P | V
5856.4 56.91 | -53.6 | 110.51 | 42.18 35.9 12.26 | 3343 | 243 | 260 | P | V
5895.6 56.23 |-33.79| 90.02 41.6 35.88 | 12.29 | 3354 | 243 | 260 | P | V
5974 56.18 |-12.12| 68.3 41.68 | 35.84 | 1237 | 33.71 | 243 | 260 | P | V
5806 100.19 - - 85.36 | 35.81 | 1222 | 332 | 243 | 260 | P | V
5806 93.29 - - 78.46 | 3581 | 1222 | 332 | 243 | 260 | A | V
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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UNII 3 5725~5850MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
11509.5 4558 |-28.42 74 49.68 38.7 17.63 | 60.43 | 300 0 P H
HT40
CH 151
11509.5 44.65 |[-29.35 74 48.75 38.7 17.63 | 60.43 | 300 0 P Vv
5755MHz
802.11n
11589.58 44.64 |-29.36 74 48.57 38.75 | 17.69 | 60.37 | 300 0 P H
HT40
CH 159
11589.58 44,66 |[-29.34 74 48.59 38.75 | 17.69 | 60.37 | 300 0 P \%
5795MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Report No. : FR101906F

UNII 3 5725~5850MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5630.4 56.95 |-11.35| 68.3 42.03 | 3548 | 12.06 | 32.62 | 300 | 13 P | H
5695.6 62.3 |-39.76| 102.06 | 47.34 | 3559 | 12.12 | 32.75 | 300 | 13 P | H
5710.4 64.29 |-43.92| 108.21 | 49.29 | 35.62 | 12.13 | 32.75 | 300 | 13 P | H
5720.4 64.7 |-47.11| 11181 | 49.76 | 35.65 | 12.15 | 32.86 | 300 | 13 P | H
5853.2 63.33 |-51.67 115 48.64 | 35.87 | 12.25 | 33.43 | 300 | 13 P | H
5855.6 61.54 |-49.19| 110.73 | 46.81 35.9 12.26 | 33.43 | 300 | 13 P | H
5877.2 58.54 |-45.13| 103.67 | 43.86 | 35.89 | 12.28 | 33.49 | 300 | 13 P | H
5934.4 55.44 |-12.86| 68.3 40.85 | 35.87 | 1232 | 33.6 | 300 | 13 P | H
802.11ac 5770 96.92 - - 82.07 | 35.75 | 12.19 | 33.09 | 300 | 13 P | H
VHT80 5770 89.27 - - 7442 | 35.75 | 12.19 | 33.09 | 300 | 13 A | H
CH 155 5627.2 56.13 |-12.17| 68.3 4121 | 3548 | 12.06 | 3262 | 301 | 288 | P | V
S5775MHz 5698.8 63.18 |-41.24| 104.42 | 48.22 | 3559 | 1212 | 32.75 | 301 | 288 | P | V
5719.2 65.82 |-44.86| 110.68 | 50.88 | 35.65 | 12.15 | 32.86 | 301 | 288 | P | V
5724.8 64.75 |-57.09| 121.84 | 4981 | 35.65 | 12.15 | 32.86 | 301 | 288 | P | V
5851.2 63.93 |-55.63| 119.56 | 49.24 | 35.87 | 12.25 | 3343 | 301 | 288 | P | V
5857.2 62.2 |-48.08| 110.28 | 47.47 35.9 12.26 | 3343 | 301 | 288 | P | V
5876.8 57.47 |-46.49| 103.96 | 42.79 | 35.89 | 1228 | 3349 | 301 | 288 | P | V
5928.4 55.17 |-13.13| 68.3 4058 | 3587 | 1232 | 336 | 301 | 288 | P | V
5776 95.86 - - 81.01 | 3575 | 1219 | 33.09 | 301 | 288 | P | V
5776 88.52 - - 73.67 | 3575 | 1219 | 33.09 | 301 | 288 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International (Kunshan) Inc. Page Number : C90of C13
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SPORTON LAB.

FCC RF Test Report

Report No. : FR101906F

UNII 3 5725~5850MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m) (dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/IV)
802.11ac
11549.54 46.15 74 50.15 38.73 | 17.66 | 60.39 | 300 0 P H
VHT80
CH 155
11549.54 45.31 74 49.31 38.73 | 17.66 | 60.39 | 300 0 P Vv
5775MHz
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
Sporton International (Kunshan) Inc. Page Number : C10 of C13
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saronas. FCC RF Test Report

Report No. : FR101906F

UNII 3 5725~5850MHz

Emission below 1GHz

WIFI 802.11n HT40 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/Im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
40.67 31.14 | -8.86 40 50.68 | 19.38 | 0.96 | 39.88 - - P | H
46.49 3216 | -7.84 40 5452 | 16.53 1.03 | 39.92 - - P | H
110.51 2758 |-15.92| 435 46.83 | 17.97 159 | 38.81 - - P | H
127 27.26 |-16.24| 435 46.78 | 17.78 1.71 | 39.01 - - P | H
186.17 32.38 |-11.12| 435 52.4 16.63 2.07 | 38.72 - - P | H
802440 238.55 3256 |-13.44 46 50.02 | 18.68 2.36 38.5 - - P | H
HI:O 39.7 33.3 -6.7 40 52.33 19.9 0.94 | 39.87 - - PV
46.49 3295 |-7.05 40 55.31 | 16.53 1.03 | 39.92 - - P |V
109.54 29.46 |-14.04| 435 48.7 17.98 1.58 38.8 - - PV
187.14 3183 |-11.67| 435 51.84 | 16.61 2.08 38.7 - - PV
230.79 30.74 |-15.26 46 48.71 | 18.21 2.32 38.5 - - P |V
831.22 30.73 |-15.27 46 3252 | 27.09 4.4 33.28 - - PV
1. No other spurious found.
Remark o
2. All results are PASS against limit line.
Sporton International (Kunshan) Inc. Page Number : C11 of C13
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s=amranas. FCC RF Test Report Report No. : FR101906F

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

Sporton International (Kunshan) Inc. Page Number : C12 of C13
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saronas. FCC RF Test Report

Report No. : FR101906F

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

Appendix D. Radiated Spurious Emission Plots

Temperature : 27~30°C

Test Engineer : Henzy Li

Relative Humidity : 41~45%

Note symbol
-L | Low channel location
-R | High channel location
Sporton International (Kunshan) Inc. Page Number : D1 of D25
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

UNII 3 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH149 5745MHz

1 Horizontal Fundamental

A (¢Buvim) evel (dBuvim)
iy
1053 - . 1053
/ N |
% N '
819 . N 81|
/ N\
04 / \ sdanbs Tl n—\‘ H ML | . scoaun
Al b —— _—— T T Vb g ppaeh|
468 469 ”’M
it
354 354
224 234
117 3]
00 563056505670 0573057505770 5090.5010.5030.5950.5970. 6000 000 2000, 3000 000 5000 00, 7000
Froquency (WHz) Frequency (MHz)
site oacH05-ES sita o30S
Condition 5 BAIDA 3 3117 00219052 HORIZONTAL Condition 5 BAIDA 0 3117 00218652 HORIZONTAL
KEV: 1000. OB0Ri VEW: 3000, 000Kz SV At

KEV: 1000, Q00KEz VBV 3000, 000KEz SVI:ito

Pol/Phas

Remark  Pol/phas

561,00 56.43 -11.36 65.30 41.58 35.47 12.05 32.62 249 303 esk
5693.60 56.49 -34.09 100,55 41.53 35.59 12.12 32.75 249 303 peok 65 35.63 12.16 32.97 249 303 Averoge  HORIZONT
S701.60 56.34 -49.41105.75 41.34 35.62 12.13 32.75 249 303 pesk HORTZONT

HoRIZONT 1

5786.00 104.13 -16.17 122.30 §9.26 35.66 12.16 32.97
HORTZONT 2 sme.e0 9652 a1,

269 303 Peak HoRzZONT

S724.40 57.55 -63.38 120,93 42.61 35.65 12.15 32.85 249 303 pesk HoRTZONT

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH149 5745MHz

1 Vertical Fundamental

A (@BuVim) el (4B

55| b 585
o, - [
s i gt
468 465 WWW
354 351
234 234
17, 17
5630.5650.5670.5690.5710.5730. 05790, 9505970, 601 000 2000 3000, 2000, 5000, 5000, 7000
Frequency (MHz) Frequency (MHz)
site 03cHDSES site 03cHISKS
Condition 56 BAND 3n 3117 00218652 VERTICAL Condition BANDA 3n 3117 00218652 VERTICAL
KEW: 1000, 000Kz VEV: 3000, 000KHz SWT: Auto KBY- 1000. 000KKz VBY: 3000. 000KKz SVI: Auto
Over Limit Readintemna Cable Preamp A/Pos T/Pos Over Limit Readintenna Cable Preamp A/Pos T/P0s
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/has
T Wz dwv/m o dowim dow do/m @5 &5 em  deg T W dw/e o dow/m oW do/m @8 45 em  deg
S612.00 S6.68 -11.62 68.30 4178 35.47 12.05 32.62 299 265 esk VERTICAL 1 5745.00 103.21 -19.09 12230 85.34 35.68 12.16 32.97 209 265 Peak VERTICAL
S676.80 57.17 32.48 89.65 42.14 35.56 12.10 32.63 299 265 Pesk VERTICAL 2 S76.00 96.02 ----- ---- 8115 35.68 12.16 32.97 299 265 Average  VERTICAL

56.22 52,33 10855 41.22 35.62 12.13 32.75 299 265 Peak VERTICAL
$722.00 57.91 -57.55 115.46 42.97 35.65 1215 32.85 299 265 peak VERTICAL

Sporton International (Kunshan) Inc. Page Number : D3 of D25
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH165 5825MHz

1 Horizontal Fundamental

) aBovim) o
T
SR 1053 B
N {
At 936
N
\ |
AN 54 8AND4 703 l{ k - 56 8ANDA
s sas
ot At — - = P A wveherie
409 AR5
351 354
24 234
] 1
55305650 5570 5650 5710510 TS0 51705790 sFoseT0 60 00 2000 5000 00 £ 000 a0
Frequency (WHz) Frequency (W)
site oacss-xs site oocims-xs
Comdition SCCBADA 3n 3117 00210652 HORIIONTAL Cmdition SEBADA 3n 3117 00216652 HORIIONTAL
KB, 1000, 0D VEW: 3000, 0oz VT Ao

KBY- 1000. 000KKz VBY: 3000. 000KKz SVT: Auto

Over Limit Readintemna Cable Preamp A/Pos T/Pos Linit  Readantenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/has
W Bou/m @ duv/n dow do/m 45 6 e  deg T W dw/e o dow/m oW do/m @8 45 em  deg

S850.40 65.71 -55.68 12039 S1.02 35.87 12.25 3.43 180 307 pesk HoRTZONT

1 1 5624.00 104.37 -17.93 12230 89.61 35.84 12.24 33.32 180 307 Peak HorzzoNT
2 565640 63.70 46.81 1051 45.97 35.90 12.25 33.43 180 307 Peak FoRTZONT 2 ssa00 97.27 82151 35.8¢ 12.24 33.32 180 307 Average  HORIZONT
3 585120 56.34 44.35 10069 41.66 35.89 12.25 33.49 180 307 Peak HORTZONT
4 593960 56.16 -12.13 65.30 4156 35.86 12.34 33.60 180 307 Peak HORIZONT

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

WIFI

UNII 3 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH165 5825MHz

Vertical

Fundamental

site
Condition

Peak

5630.5650.5670.5690.6710.6730 5750,

Freq Level

ses2.40 58.44
S856.00 61.53
s886.40 57.07
5957.20 56.35

05790,
Frequency (MHz)

03cHDSES
56 BAND4 3n 3117 00218652 VERT:

0L
KEW: 1000, 000Kz VEV: 3000, 000KHz SWT: Auto

over Limit

Unit Line Level Factor Loss Factor

@ Buv/m

5830 116.83 43.75 35.87 12.25 343 317
49,09 110062 46.80 35.90 12.26 33.43
3977 96,84 42.39 3589 12.28 33.49
1195 65,30 4181 35.85 12.35 3366 317

Readantenna Cable Preamp A/Pos T/Pos

Tz dauv/m

270 peak

317 270 peak
317 270 peak

270 peak

970, 60

Pol/Phas

VERTICAL
VERTICAL
VERTICAL
VERTICAL

el (4B

— - — P
464 s !
| iyt
384
24
7]
000 7000 3000 000, 5000 5000 7000
Frequency (WHz)
site o3cHIS-Ks
Condition 55 BAIDA 3 3117 00218652 VERTI

Freq Level

Tz duv/m

1 se2.00 103.61
2 ssa.00 9664

e
KBY- 1000. 000KKz VBY: 3000. 000KKz SVI: Auto

Over Limit Readintenna Cable Preamp A/Pos T/P0s

Umit Une Level Factor Loss Factor Remark  Pol/has

@ dw/m W do/m @ a5 em  deg

18.69 12230 85.85 35.84 12.24 3332 317 270 Peak veRTICAL
8188 .84 12.24 3332 317 270 Average  VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

UNII 3 5725~5850MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11n HT20 CH149 5745MHz

1 Horizontal Fundamental

A (Buvim) evel @Buvim)

) \
/ LM Nl oo s I scoannd

sas
e e R e e
168 465 A
——
351 354
234 24
| )
5530.5650.5670 569057 5730 570, 60 00 00, ETY 000, 5000 5000 7000
Frequency (WHz) Froquency (M)
site oacis-Es site oS
Comdition 56 BAM n 3117 00216652 BORTIONTAL Condiion BAIDS 3n 3117 00210852 HORTIONTAL
Ke: 1000, 00 VEW: 3000, 000Kz SHT- At R 1000, itz VBN 3000, 000Kz SWT- At
;;;;; ¢ Resdsntenma Cable Preamp A/Pos T/ Coble preomp A/pos T/70s
freq Level Limit Line Level factor Loss Factor Remark  pol/phas s Factor K pol/eh
T dowe @ e dow dom @ @ o deg B R R R R
1 SB7.20 56.92 1138 0.3 4185 35.50 1.0 2.2 23 306 Peak  HORLZONT 1 570,00 103,05 19.22 122,30 .21 .66 1206 32.97 243 306 Pesk  HORIZONT
2 se900 5583 45,00 10383 4087 3550 1212 275 23 306 Pesk  HORLIONT 2 s7ealo 95,73 - w.ce 35.65 12,15 32,57 263 306 Average  HORIZONT
3 S75.c se.69 50.98 109.67 4380 .62 1213 26 23 06 pesk  HORIZONT
4 s7080 5775 6409 12156 4251 35.65 1215 285 263 306 pesk  HORIZONT

Sporton International (Kunshan) Inc. Page Number : D6 of D25
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11n HT20 CH149 5745MHz

1 Vertical Fundamental

A @BuVim)

57051 52,32 110,23 42.97 35.65 12.15 2.8 299 259 Peok VERTICAL
S723.60 S6.53 -62.58 119.11 41.59 35.65 12,15 32.85 299 259 pesk VERTICAL

ovel aBuv
1053 <L 1053 h
)
024 / 034
7 |
819 ~ #1
702 / N 56 aany 7“ij Ml 1 56.8am04
585 50
- L AP e
169 468 SE—
b
351 351
24 24
" )
00 5530.5650,5670 56005710, 5730 57505770 5300.59105030 59505070, 5000 00 7000, 000, o0 ED w000, 7000
Frequency (MHz) Frequency (MHz)
site oacios-Es site oS
Conaition 5 BAIDE 3n 3117 00219052 VERTICAL Condition 52 BAIDA 3n 3117 00219652 VERTICAL
Kb 1000, ot VBU: 3000. 0GRz SVT: ute R 1000, Oottts VU 3000- 000RRE SV Auto
Over Linit  Readintenna Cable preamp A/Poz T/pos Over Linit Readantenns Cable preamp A/pos T/pos
freq Level Limit Line Level factor Loss Factor Remark  po/phas Freq Level Umit Line Level Factor Loss Factor Rerark  pol/phaz
R T wan B EaR W @m ® B e dm
1 56120 56.59 CIL7L 6630 4179 35.47 1205 3272 299 259 pesk  VERTIGAL 1 S746.00 103,23 19.07 122,30 8535 35.68 1216 32.97 299 259 pesk  VERTIGAL
3 ses2lso Seds 392 70.08 4106 3.5 1103 352 299 259 pesk  VERTIGAL 2 S7a0.00 95.68 o e %75 3.6 1216 3257 19 239 Average  VERTIGAL
5 s
H
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11n HT20 CH165 5825MHz

1 Horizontal Fundamental

el By
T
A N : [4
1083 ve " 1053 {
a3 X a3
N
702 ” AN 54 8AND4 702 l{ k - 56 BANDA
sas| sa.
o
L e = - — e e e LS
ek Ty Ta— e g
458 MMW
354 354
24 234
7] 13
5630 5550.5670.5690.5710.5730 5750 57705790 se70. 60 000 2000 5000 000, 000 5000 7000
Frequency (MHz) Freauency (MHz)
site oSS site o35S
Conition £ BANDA 3w 3117 00218652 BORTIONTAL Condition 5 BAIDA 3n 3117 00218652 HORTZONTAL
KEV: 1000, 000KHs VEW: 3000. 000Kz SVT- Auto KB 1000. 000KEz VY- 3000, 000Kz SVT- Auto
Ouer Linit Readintenna Cable Preamp A/Pos T/Pos Over Linit Readantemna Cable Preamp A/P0s T/Pos
freq Level Limit Line Level factor Loss Factor Renark  Pol/has Freq Level Limit Line Level factor Loss Factor Remark  Pol/Phas
W dowv/n  d8 daa/m daw do/m @5 8 e dem T v/ @ dow/m o e/ & A e deg
1 585010 57.94 -64.13 122.07 43.25 35.87 12.25 343 175 313 pesk voRIZONT 1 5630.00103.19 -19.11 122,30 §5.43 35.84 1224 3.2 175 313 peak HoRTZONT
2 SeSes0 57.42 52.41109.63 42.69 35.90 12.26 3343 175 313 peak HORIZONT 2 ss0.00 %632 6156 35.84 1224 B2 175 313 Average  HORLZONT
3 a0 56.99 30.95 57.95 42,36 3.8 12.29 356 175 313 peak HOREZONT
s sl 5.5 13.02 6630 4074 .85 12,34 .66 175 313 pesk HORLZONT

Sporton International (Kunshan) Inc. Page Number : D8 of D25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101906F

WIFI

UNII 3 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT20 CH165 5825MHz

Vertical

Fundamental

.
1053 .
[ W\
04 \
N\
ors \
70.2| V4 AW 5G BAND4.
5 . v m
P
-
4
w
SRS T ST ST T
Treavocy iy
e J—
. g —
S AT A IO o
over Linit nesdintema Cable Presmp APox Tirox
PR s Gl el gl v bind ek ot
= R R R BB e
} meEnaRms Se IR REIL D omo oo

evel (dBuvi
1053 L
95 {
|
702 - 56 8ANDA
585
WWMM St
L v
b
354
24
7
000 2000, 3000 000, 5000, 000, 000
Frequency (MHz)
site 03cH05-ks
Condition 55 BANDA 3 3117 00218652 VERTICAL
FEW: 1000, O00KEz V- 3000, 000Kz SWT Auto
Over Linit Readantemna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark  Pol/Phas
T W dav/m B dew/m dBw d/m @6 @ em  deg
1 562000 103.99 -18.31 122.30 89.23 35.84 12.24 3332 292 269 Peak VeRTICAL
PR R — 8137 3s.54 12.24 3332 292 269 Average  VERTICAL

Sporton International (Kunshan) Inc.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

UNII 3 5725~5850MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11n HT40 CH151 5755MHz

A (@BuVim) el (dBuVim)
11 |
1040) > 1040
919 \ 910
780)
\ 54 BANDA| 56 8ANDA.
650) i
by
520 da i vesieiapnbhid sk T
300
260) 260)
139 130)
00 5630,5650.5670.5690.5710.5730. s 5990.5910,5930.5950.5970. 6000 000 2000, 3000, 4000 0. 5000, 7000
Frequency (MHz) Frequency (MHz)
site 03cH05KS site o3cHISKS
Condition 5 BAND4 3n 3117 00218652 HORTIONTAL Condition BANDA 3n 3117 00218652 HORIZONTAL
REW: 1000, 00Kz VEV: 3000, 000Kz SV huto KBV 1000. 000KKz VBY: 3000. 000KKz SVT: Auto
- Over Linit Readantenna Cable Preamp AfPos T/Pos Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas
W Gu/m @8 dum  dew  do/m 45 & on dem Wiz dou/e @ dowv/m dow do/m @5 @6 m  deg
1 S615.60 56.15 -12.15 6830 41.23 35.46 12.06 32.62 166 305 Peck HoRIZONT 1 5755.00 101.63 20.62 122.30 86.75 35.72 12.18 32.97 165 305 Peak HoRzzoNT
2 67540 S6.64 32.72 89.36 41.61 35.56 12.10 32.63 166 305 Peok HORTZONT 2 s7ss00 o365 78.72 3572 12.15 32.97 165 305 Average  HORIZONT
3 5710000 60.29 47.81 10820 45.29 35.62 12.13 32.75 166 305 Peak HORTZONT
4 s724l40 6104 -59.89 120,93 46.10 35.65 12.15 32.85 165 305 Peak HoRTZONT
A (@Buvim)
170
I
1040) =
a1 S
780)
/ N 56 8ANDA|
650) -
Jusssslprbpbesgutoine
520 "
309
260
139
5630.5650.5670.5690.5710.6730 5750, 6770570 9505570, 601
Frequency (MH2)
site 03CHDSES
Condition 56 BAND4 3 3117 00218652 RORTIONTAL
KEW 1000, ODOKHz VEV. 3000, 00Kz SWT: Auto
Over Linit Resdantemns Cable Preamp AfPos T/Pos
Freq Level Limit Line Level Factor or Remark  Pol/phas
T Wz dwv/m o dow/m dow /e @5 &5 om  deg
1 565480 55.57 -55.79 11135 40.84 35.90 12.25 33.43 166 305 Peak HoRTZONT
2 585510 55.57 55.30 110.87 40.84 35.90 12.25 33.43 166 305 Peak FoRTZONT
3 592480 55.35 13.07 65.45 40.79 35.87 12.32 33.60 166 305 Peak HORTZONT
4 593320 55.70 <1260 66.30 4111 35.67 12.32 33.60 165 305 Peak HORIZONT

Sporton International (Kunshan) Inc. Page Number : D10 of D25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101906F

A @Buvim) el By
179 .
1040 1040
919 9.
780 780
5G BAND4| l] T 10 1 5G BAND4.
65.0) X 8 650 t
i o] v
s o
- I RS e St A
399 Sogpumnr
260 262
139 134
5630.5650,5670.5690.5710.5730, 05790 58905010 5030 5950 5070, 60 000 2000 5000, 000 ED 000 7000
Freauency (MHz) uency (WHz)
site 03cH0S-ES site o3cHISKS
Conition 6 BAIDA S 3117 00219652 VERTICAL Condition 5 BAIDA n 3117 00218652 VERTICAL
KEV: 1000, 000Kz VEW: 3000. 000KHz SWI- Auto KB 1000. 000KEz VY- 3000, 000Kz SWT- Auto
Over Limit Reagintenna Cable Preamp A/Pos T/Pos Over Linit Readintemna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas Freq Level Limit Line Level Factor Loss Factor Renark  Pol/Phas
Wiz duv/m b dow/m dowv do/m @5 45 em  deg e Gouv/m  do dowv/m dew de/m @ @6 on  deg
1 S606.40 55.01-12.49 68.30 4101 35.47 12.05 3272 289 278 pesk  VERTIGAL 1 5752.00 58.72 -23.58 122,30 6379 35.72 1208 32.97 269 278 peak  VERTIGAL
2 567520 S6.62 30,37 .99 4159 35.5 1210 32.63 289 278 peak  VERTICAL 2 7200 9144 --io- - 7651 3572 108 32,97 269 278 Average  VERTICAL
3 57760 5958 50.35 110,23 44.94 35.65 1215 3285 289 278 peak  VERTICAL
4 sz solos sieo 113e4 45.01 .65 1215 3286 289 278 pesk  VERTIGAL
A (6Buvim)
17
1040
919
780
54 BANDS
650 N
520
390
260
139
5630,5650.5670.5690.5710.5730,5750 570,579 3505570, 60
Frequency (WHz)
site oocHs-ES
Condition 56 BONDA 3w 3117 00218652 VERTICAL
KEV: 1000. OBORHs VEV. 3000. 000KHz SVI. Auto
Over Limit Readintenna Cable Preamp AfPos T/Pos
Freq Level Linit Line Level Fact Factor Remark  Pol/Phas
T dw/m @ dow/m dew dofm 45 &8 en  deg
1 565480 S4.69 -S6.67 11136 39.96 35.90 12.26 33.43 269 278 peak  VERTICAL
2 5720 55150 50.53 106.03 40.82 35.89 12.28 3349 289 275 besk  VERTICAL
3 59120 56.47 36.81 9.5 4179 3588 12.29 349 269 276 pesk  VERTIGAL
s sovlee ss.02 13.28 G000 40.43 35.07 12,32 .60 289 278 peok  VERTIGAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11n HT40 CH159 5795MHz

1 Horizontal Fundamental

13oLevel @B
179 5 .

1040 ! 1040 { :
919 91

|

54 BANDA|

650)
n
52
300]
260) 260)
130] 130)
5630.5650.5670.5690.5710.5730. 05790, 9505970, 000 2000 3000. 4000 5000, 5000. 7000
Frequency (MHz) Frequency (MHz)
site 03cHDSES site 03cHISKS
Condition 5C BAND 3n 3117 00218652 FORTIONTAL Condition BANDA 3n 3117 00218652 HORIZONTAL
KBV 1000, 000KHz VEV: 3000, 000KHz SWT: Auto KBY. 1000. 000KKz VBY: 3000. 000KKz VI Auto
Over Linit Resdantemns Cable Preamp A/Pos T/Pos Over Limit Readintenna Cable Preamp A/Pos T/P0s
Freq Level Level Factor  Loss Factor Remark  Pol/phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/has
T Wz dwv/m o dowim dow do/m @5 &5 em  deg T W dw/e o dow/m oW do/m @8 45 em  deg
1 ses.20 se. aL41 35.47 1205 3262 174 305 Peak HoRTZONT 1 580000 102.26 20.04 122.30 87.47 3578 12.21 33.20 174 305 Peak HorzzoNT
2 ses.z0 ss.o 40,88 3556 12.10 3263 174 305 Peak FoRTZONT 2 ssee00 9419 79040 3578 12.21 3320 178 305 Average  HORIZONT
5 7850 5620 4126 35065 12.15 3285 174 305 Peak HORTZONT
4 5728150 56.99 4205 3565 1215 3285 178 305 Peak HORIZONT
A (@BuVim)
s s s s
170 ¥

1040

54 BANDA|

5630.5650.5670.5690.5710.5730.5750,5770.5790 9505970,
Frequency (MHz)

site 03cHDSES
Condition 5C BAND 3n 3117 00218652 BORTIONTAL
KEW: 1000, 000KHz VEV: 3000, 000KHz SWT: Awto

Peak -

) over

init  Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit actor

U
Line Level Factor Remark  Pol/phas

Wz dou/m @5 dow/m dsw  do/a 45 5 cm  deg

1 565010 S6.48 -65.59 122.07 41.79 35.87 12.25 33.43 174 305 Pesk HoRTZONT
2 sessc0 57.37 -53.36 110.73 42.64 35.90 12.25 3343 174 305 Peak HoRTZONT
3 592400 Se.04 13.00 69.04 41.45 35.87 12.32 .60 174 305 Peak FoRTZONT
4 590,40 55.59 -12.71 65.30 40.99 35.86 12.34 33.60 174 305 Peak HORTZONT

Sporton International (Kunshan) Inc. Page Number : D12 of D25
TEL : +86-512-57900158
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

WIFI UNII 3 5725~5850MHz Band Edge @ 3m

ANT 802.11n HT40 CH159 5795MHz

1 Vertical Fundamental

A (@BuVim) evel @BuVI

17y

g
104.0| 104.0| T 1‘
/

54 BANDS |
sl 659

so oy
o \ :
520 bttty
0
204
19
550555058 G R 70 5T 05T TGRS0 ST o T T E i o Tauo
Freauencs e racuency )
sie o site w15
Hivion B 2110 o052 vmenica hivien e O
o s, o v S ook T o b A A
over Linte Reodintemna Cable preamp AfPos  T/Pes Ouer Linie resdinterna Cable preamp Arpos  T/pos
freq Level Linie Line Lovet Facear tons roceor femork pel/ones Freq Level Linie Line Lovel Fochon Loss Facter vemark pet/phas
T e i e T TR @ w T E e
1 seae .0 e se w3 By a0 mer o ek VAT 1 smeee 1010 211 1223 B35 Ba1 122 B0 W 20 rea exrica
P n D e ne me ae mr e e v F i Tk el Lz i 25 2w  VeRIol
S T e ol sm mer B e e derek Ve
IIRREnAImA AN RS BN RE W B e
s wouvimy
o
1040
o1
79
sdanie
o5 \ 2
N
52,0 +
9
204
19
S U O ST T
Frequency e
e [
Hivion B 3110 o052 vmenrca

KEW: 1000, 000KHz VEV: 3000, 000KHz SWT: Awto

Peak -

Over Limit Resdintemna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas

Wz dou/m @5 dow/m dsw  do/a 45 5 cm  deg

1 5654.00 56.83 -56.35 113.18 42.10 35.90 12.25 33.43 243 260 Peak VERTICAL
2 Ses6.40 S6.01 -53.60 110.51 42.18 35.90 12.25 3343 243 260 Peak VERTICAL
3 569560 56.23 33.79 90.02 41.60 35.88 12.20 3354 243 260 Peak VERTICAL
4 s974.00 56.13 -12.12 65.30 4165 35.84 12.37 3371 243 260 Peak VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101906F

UNII 3 5725~5850MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

UNII 3 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH155 5775MHz

) (@wuvimy o aBavim)
o) 117
1040 1040 (1,
st 914
|
el 56 BANDA.
Y m— 65
024 529 MWHWWW-—«M“/ NI
39.0 g g™
20 250
19 139
053505050 5670 5690.5710.5730. o 580059105030 595050706000 00 7000, 000, ED D a0
Froquency (WHz) Frequency Wha)
site oaciDs-Es site oSS
Chnition 5 BAIDE 3n 3117 00219052 FORIZONTAL Cmdition B4 3n 3117 00218662 HORIIONTAL
Kb 1000, ot VBu: 3000. oo0Rz SVT- e v 1000, 00Kz VBY- 3000, 000Kz SVT: At
Over Linit  Readantenna  Cable preamp A/Pos T/pos Over Linit  Resdantenns Cable preamp A/pos T/pos
freq Level Linit Line Level Fackor  Loss Factor Remark  pol/phas freq Level Limit Line Level factor Loss factor Remark  pol/phas
R R e R
1 56040 56.95 135 6830 42.03 3548 1206 3262 0 13 esk  HORIZON 1 57000 ses -8 i3 g0 3575 1209 1S M0 13 pesk  HORIION
3 Sessico cod 976 102,08 4734 359 1302 275 0 13 esk  HORIZON 2 e s Te4r s 1220 mos 0 13 Average  HORIZN
5 7040 Ge2 3.0 10501 929 Bea 143 27 6 13 esk  HORIZON
i T cae diiitel s B 1215 jse 0 I3 pek  HoRION
) @Buvim)
o)
104.0| o
o19) Y A
780
Y, \,/\ 5G BAND4
659 W Yo \
szqfdel b
300
20
130
0 5630 565056705680 57105730 o S0 a5070 60
Frequency (M)
site oaci0gEs
Comdition 5 BAIDE 3n 3117 00219652 FORIZONTAL
Kb 1000, Bofite VBU: 3000, o00KRe SWT-huto
Over Linit  Resdantenna Cable preamp A/Pos T/pos
freq Level Limit Line Level Factor  Loss Factor Remark  pol/phas
R R R
1 Se53.20 6333 SL67115.00 4864 387 1225 343 0 13 pesk  HORIZON
I el Gisa 919 11073 4661 300 1126 1A 0 13 esk  HORIZON
5 3720 Selsa 4503 103.67 4386 .09 1228 1A 00 13 pesk  HORIZON
1 Solide 5e4 126 80 doss 3.e7 1232 160 20 1> pek ORI

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101906F

104.0| 104.0{ T
(‘
o v
"Mt S
0
SRR TR T 5 70
= T AR = —— = AR = ———
g
o
B o
= T — AR ——

Sporton International (Kunshan) Inc.

TEL
FAX

+86-512-57900158
+86-512-57900958

Page Number

: D15 of D25



ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

UNII 3 - 5725~5850MHz

UNII 3 - 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI UNII 3 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH149 5745MHz

1 Horizontal Vertical

A (@BuVim)

o aBavim)
1053 1053
a2 a3
819 o1
56 amod| 56 0ANDA
702 LT [ f f
585 - - 55 BANDH (V)| 503 - - 55 ANDA (VG|
it
163 e e WS A )
354 254
204 234
" |
5005000, 0000, 2000 Taoon. o000, T 0 5000 o000 00, Taom. o000 a0
Froquency (WH:) Frequency (WHn)
site oaciDs-Es site oSS
Peak Condition 5 BAND In 3117 00218052 HORIIONTL Condition

5C BANDA 3 3117 00218652 VERTICAL

REW: 1000, 00Kz VEV: 3000, 000Kz SV huto KBV 1000. 000KKz VBY: 3000 000KKz SVT: Auto

Avg.

1 148948 44.79 29.21 74.00 45.91 38.69 17.62 60.43 300 0 Peak VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

WIFI UNII 3 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH157 5785MHz

1 Horizontal Vertical

A @BuVim)

o 0By
1053 1053
024 534
819 o1
56 8aNDd| - 56 0ANDs|
LX) N T S o - [ R — e s £ S |
585 5 BANDA (AVG) 50 - - SGBANDA (VG|
-
B s e es P SS——— arent
351 254
204 24
" |
500 G000 o0 2000 Taow0. To0u0. a0 0000 o000 2000 a0, o000 78000
Froquency (WHz) Frequency (WHD)
site 005K, site oxcms-8S
Peak Condition 5 BAIDA 3 3117 00219052 BORIZONTAL Condition 52 BAID 3n 3117 00216652 VERTICAL
REV: 1000, 0003 VEV: 3000, 000Kz W o R 1000, 00Kz V3Y- 3000, 000Kz SVT: At
/pos Over Linit  Readintenns Cable preamp A/pos T/pos
Remark  Pol/pha. freq Level Uimit Line Level factor Loss ractor emark  Pol/phas
T mwm @R BN @R # @ = By R R
1 1156955 45.69 2831 74.00 49.65 3676 1768 0.8 30 0 esk  HORIZON 1 156955 45.75 -28.35 7400 4970 .74 17.68 60.38 300 0Pesk  VERTIGAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101906F

WIFI

UNII 3 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH165 5825MHz

Horizontal

Vertical

A @BuVim)

Avg.

ez @

o 0By
1053 1053
024 534
819 o1
56 8aNDd| - 56 0ANDs|
702 703 e
585 G BANDA (AVG) 50 - SGBANDA (VG|
oAb
ot
159 e sl
351 254
204 24
" |
500 G000 o0 2000 Taow0. To0u0. a0 0000 o000 2000 a0, o000 78000
Froquency (WHz) Frequency (WHD)
site 005K, site oxcms-8S
Peak Condition 5 BAIDA 3 3117 00219052 BORIZONTAL Condition 52 BAIDA 3 3117 00216652 VERT]
Kb 1000, ot VBi: 3000. o0z SVT- e

T/pos Over Limit Readintenna Cable Preamp A/Pos T/P0s
Remark  Pol/pha Freq Level Limit Line Level Factor Loss Factor Remark  Pol/has
@ Bu/m dew  de/m  d5 & on dem T W dw/e o dow/m oW do/m @8 45 em  deg
1 11689.64 45.43 26.57 73.00 49.26 38576 17.72 60.33 300 0 Peak HoRTZONT 1 1164964 45.92 28.08 74.00 49.75 3878 17.72 60.33 300 0 Peak veRTICAL

sy
KBY- 1000. 000KKz VBY: 3000. 000KKz SVI: Auto

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

UNII 3 5725~5850MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI UNII 3 5725~5850MHz Harmonic @ 3m

ANT 802.11n HT20 CH149 5745MHz

1 Horizontal Vertical

A (@BuVim)

e amavim)
1053 1053
024 a3l
81 o1
sc 84 56 0ANDA
LY S S T S e A oz f f
585/ - - 56 BANDA (AVG)| 585 i - 5 BANDA (AVG]|
it
BB e o sy s A A A T AR TN 46 5
354 254
24 24
1 |
500 G000 o000, 200 Ta000. Te000. o000 0 5000 o000 00, 200 o000 000
Froquency (i) Frequency (W)
site oacams-xs site oacus-xs
Peak Comdition 56 B4 3n 3117 00216052 FORIIONTAL Condition S3BAIDA 3n 3117 00218652 VERTICAL
KB 1006, OBk YEW- 3000, cooRe SHI-Aute R 1000, 00Kz VBY- 3000, 000Kz SVT: At
T e B B W @ @ @ w d
1 l4se.as 4520 2080 74.00 4932 .69 17.62 60.43 00 o pesk  Howzow 1 14948 4063 2937 74.00 4875 3.6 1762 6043 00 0 esk  VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

WIFI UNII 3 5725~5850MHz Harmonic @ 3m

ANT 802.11n HT20 CH157 5785MHz

1 Horizontal Vertical

A @BuVim)

ovel (@Buv:
1053 1053
a3 a3
a19) 819
56 BAND4| _ 56 BAND4|

[ S e S s e R s EE 702 fis|
505 - 56 BANDA (AVG)| 8.5 5 BANDA (AVG)
%y MW«M1~M~» Tty 46.8)

S ——
354 351
24 24
7] 7]

%00 8000 0000 72000 74000 75000 o0 00 5000 T0000. 2000, Ta000. 5000, Ta000

Frequency (WHz) Frequency (W)

site oacing-Es site oS
Peak Conition £ BANDA 3w 3117 00218652 BORTIONTAL Condition 5

BANDA 3n 3117 00218652 VERTICAL
KBV 1000, 000KHz VEV: 3000, 000KHz SWT: Auto RBY: 1000. 000KEz VBY: 3000. 000KEz SUT: Auto

Avg.

Over Limit Readintemna Cable Preamp A/Pos T/Pos Afpos T/pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas Freq Pol/Phas,
W Bou/m @ duv/n dow do/m 45 6 e  deg T W dew/e s dew/m oW de/m @& 98 em  deg

1 11569.55 45.65 28.35 78.08 49.61 35.74 17.68 60.33 300 © Pesk HoRTZONT 1 1156955 45.38 26.62 74.00 49.34 3573 17.65 60.35 300 0 Peak VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : D20 of D25



ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

WIFI UNII 3 5725~5850MHz Harmonic @ 3m

ANT 802.11n HT20 CH165 5825MHz

1 Horizontal Vertical

A @BuVim)

el By
1053 1053
038 a3
813 81|
56 BAND4| - 56 BANDS
702 IS 702 [
585 - - 56 BANDA (AVG)| 535 - 56 BANDA (AVG)|
eciie]
453 ol 468 it
354 351
24 234
7] 13
000 6000, 70000 12000 74000, 76000 a0 5008000 0000, 2000 000, 6000, 78000
Frequency (MHz) Frequency (MHz)
site oocHS-ES site o3cHISKS
Peak Conition £ BANDA 3w 3117 00218652 BORTIONTAL Condition 5 BAIDA n 3117 00218652 VERTICAL
KEV: 1000, 000KHs VEW: 3000. 000Kz SVT- Auto KB 1000. 000KEz VY- 3000, 000Kz SWT- Auto
Ouer Linit Readintenna Cable Preamp A/Pos T/Pos Over Linit ResdAntemna Cable Pressp A/Pos T/Pos
freq Level Limit Line Level factor Loss Factor Renark  Pol/has Freq Level Limit Line Level Factor Loss Factor Renark  Pol/Phas
T dae @ dawv/e dow difa & A8 o des T W dave @ dow/m oW dom @ a8 e e
1 164964 44.97 -20.03 74.00 4.80 3878 17.72 €033 300 0 Pesk HoRTzoNT 1 1649.64 45.28 2672 74.00 4911 378 1772 60.33 300 0pesk  VERTIGAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR101906F

UNII 3 5725~5850MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

UNII 3 5725~5850MHz Harmonic @ 3m

ANT

802.11n HT40 CH151 5755MHz

Horizontal Vertical

A (@Buvim)

evel (dBuvim)
1083 1053
038 s3]
813 81|
56BANDS 56BANDS
k| 5|
a0 " oz AR N S P Y
585 — - 56 BANDA (AVG)| s — - 56 BANDA (VG|
% e e rtibrhnies
TP 46 AT AT A TN g 05
46 =
354 351
24 234
7] 3]
0006000, 70000, 2000 74000, 76000 o0 %00 8000, 70000, 2000, 000, 6000 18000
Frequency (WHz) Froquency (Miz)
site oSS site oxcH05£S
Peak ondivion £ BANDA 3w 3117 00218652 BORTIONTAL Condition 5 BAIDA 0 3117 00218652 VERTICAL
KEV: 1000. 000KHs VEW: 3000. 000Kz SVT- Auto KBV, 1000, 001z V- 3000, 000Kz T Auto
Over Limit  Resdantenna Coble Preamp A/Pos T/Pos
Renark  Pol/phas Freq Level Limit Line Level Factor Loss Factor K pol/eh
T dowe @ dwvie dow o @ @ e de Tz /e @ Bwim W dm @ @ m g
1 1150950 45.58 -26.42 74.00 49.68 3870 17.63 60.43 00 0 pesk  HORIZONT 1 1150950 44.65 -29.35 73.00 46.75 3.7 17.63 60.43 300 0 pesk  VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

WIFI UNII 3 5725~5850MHz Harmonic @ 3m

ANT 802.11n HT40 CH159 5795MHz

1 Horizontal Vertical

A @BuVim)

v (@B
1053 1052
04 524
a1 o1
56 BanDa| _ s 8aND4
L3 15 S | e S S L e I S e
5.5 . - G BANDA (AVG) | 585 5 BANDA (AVG)
b SUNNTSUR PP
B e S 154
354 354
24 224
11 1
500 5000 o000 000 00 6000 oo 00 8000 o000, 200, 000 Te000. o000
Freauency (MHa) Froquency (M)
site oxcams-xs site oxcoe-xs
Peak Condition SR 3n 3117 00219652 FORIZONTAL Condition 52 BAIDA 3n 3117 00219652 VERTICAL
KEv: 1000 0Dokkz YEW: 3000. 000Kz SVT o R 1000, Oottts VY- 3000- 000RRE SV Auto
Over Limit  ReadAntenna Cable Preamp A/Pos T/Pos Apos Trres
freq Level Limit Line Level Factor  Loss Factor Remark  Pol/phas Freq Pol/phas
B e T e B e W @R w T ® @
1 1see.ss se.cs 2935 74.00 4957 3075 17.65 6037 300 o pesk ORI 1 1158558 40.cs -29.34 74.00 4853 3.5 17.69 60.37 00 0besk  VERTIGAL

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101906F

UNII 3 5725~5850MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

UNII 3 5725~5850MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH155 5775MHz

Horizontal

Vertical

A (@BuVim)

L e e s L

. - |
463 T

56 BANDA|

56 BAND (AVG)|

0008000,

Peak maision
Avg.

1 1se9.5 4605

70000, 4000, 16000, 8000

12000,
Frequency (MHz)

03cH05KS
5 BAND4 3n 3117 00218652 HORTIONTAL
REW; 1000, 00Kz VEV: 3000, 000Kz SV huto

Remark  Pol/phas

27.85 74.00 50.15 3873 17.66 60.39 300 0 Peak roRTZONT

evel (dBuvim)
1053
93
81|
_ 56 BAND
L AR e SN ]
s — - G BANDA (AVG|
wistss]
SN S
464 e
354
234
3]
0008000, 70000 T2000. 000, 6000, 8000
Frequency (MiHz)
sita o30S
Condition

T

1 wsase as.3

26.69 76.00 49.31 3573 17.66 60.33 300 0 Peak VERTICAL

AIDA 3n 3117 00218652 VERTICAL

5
KEV: 1000, Q00KEz VBV 3000, 000KEz SUI: Aito

Remark  Pol/phas

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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ssamonias. FCC RADIO TEST REPORT Report No. : FR101906F

Emission below 1GHz

5GHz WIFI 802.11n HT40 (LF)

WIFI 5GHz WIFI

ANT 802.11n HT40 LF

1 Horizontal Vertical

A (@BuVim) evel @Buvim)
709 700)
s00) 600)
FCC PART 15E 56 BANDA
500 s00)
400f— a00f—
6 o

WWWWW

5 4 5\:\ 5
AN W S o

109 100
09 09
109 109
0. 20 90 40 50 G0 700 800 900 1000 3 0. Z6 30 40 50 60 700 800 900 1000
Froquency (WHz) Froquency (MiHz)
site o3cH0B-ES site 03cH0ss
P / Condition FOC PAKT 155 3n CELOL1ID SH23188 HORIZONTAL Condition S BADA In CELOLLID SH23188 VERTICAL
KBV 100. 000Kz VY- 300. 000Kz SV o RB: 100, 000z VBY: 300, 000KKz SVT- Auto

Peak Over Linit  Resdinterna Cable Bresap AfPos T/Pos Over Linit  Readinterna Cable presmp Alpos T/oos

Tz dou/m  d8 dBwv/n  dBw de/m @5 @8

Tz GBv/e @8 dBwv/m bW db/m @ @B

s0.67 3124

1 40.00 S0.68 19.38 0.95 39.88 RIZO 1 3970 33.30 -6.70 40.00 52.33 19.99 0.4 39.57 VERTICAL
2 ae49 325 4000 s4s2 16.53 103 39.92 HoRTZONT 2 sy 32195 -7.05 4000 5501 1653 le3 39.92 VERTICAL
3 1051 2758 -15.92 4350 46.83 17.97 1.59 38.81 HoRTZONT 3 10954 20,46 -14.04 4350 48.70 17.98 1.58 38.80 VERTICAL
4 17lee 27.26 -16.24 43,50 4678 1778 171 .01 FoRTZONT 4 18714 3183 1167 4350 5184 1.6l 2.08 38.70 VERTICAL
5 18617 32.38 112 4350 52.40 1663 2.07 38.72 HORTZONT 5 23079 30.74 1526 46.00 48.71 15.21 2.3 35.50 VERTICAL
6 2355 3256 -13.44 4600 50.02 15.68 2.36 35.50 HORIZONT 6 B2 30.73 15.27 46.00 32.52 27.09 440 33.28 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR101906F

Appendix E. Duty Cycle Plots

Band

Duty Cycle(%)

T(us)

1/T(kHz)

Duty

VBW Setting Factor(dB)

802.11a

98.28

10Hz 0.08

5GHz 802.11n HT20

98.15

10Hz 0.08

5GHz 802.11n HT40

96.32

0.915

1.093

1.1kHz 0.16

5GHz 802.11ac VHT80

93.02

0.463

2.160

2.2kHz 0.31

802.11a

5GHz 802.11n HT20

Spectrum

=)

Ref Level 26.80 dBm Offset 680 dB & RBW 10 MHz

Spectrum

=)

Reflevel 25,80 cbm  Offset 6,60 0B @ RBW 10 MHz
jo ALt 30 dB @ SWT 5ms @ VBW 10 MHz j Att 30 dB = SWT 5ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
D3[1] 0.04 dB)| N D3a[1] -0.64 dB)]
< " aaat = A RPN PRI LB R | | -1 3 - Pt A s oy BB EER-rv)
i M1[1] 1.22 dBm) m1i[1] 18.35 dBm)|
bl 69.57 ps| |ff 20 d 514.49 ps
od 0 db
10 df -10 dBm
20d -20 der
30 d -30 der
40 o 40 der
S0 d -50 der
50 d -60 der
-70d 70 d
CF 5.18 GHz 691 pts 500.0 ps/ | || CF 5.18 GHz 601 pts 500.0 ps/
Marker’ Marker,
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 369.57 ps 18.22 dbm M1 1 514.49 ps 18.35 dBm
D2 M1 1 2.06522 ms -1.62dB D2 M1 1 1.92029 ms 0.69 dB
D3 M1 1 2.10145 ms 0.04 dB D3 M1 1 1.95652 ms -0.64 db
—
R ] Ready T ) i ]': ] Ready ™) 4
Spectrum :\E] Spectrum :\.P
Ref Level 26.80 dbm  Offset 5.00 dB & RBW 10 MHz Ref Level 26.80 dBm  Offset 65.80 dB @ RBW 10 MHz
o Att 30 ¢B @ SWT 5ms @ VBW 10 MHz o ant 30 ¢B @ SWT 2ms @ VBW 10 MHz
SGL SGL
@15k Max @17k Max
D3[1] 0.62 dB) { D3[1] 1.06 dB|
20 dém o - . 985.51 ps 20 dem | 198.55 ps
S R £ L e 1 i e e v ¥ " -
/ - b At tbiottlen A 1 ek A b Mo diidh |t st APV 1 g AT AR b A8 dPm)
1o g Cor a5 e e A el e M U o TR W st Pl M\quﬂ:lm_’ ’
0 den 0 dem
-10 dBm -10 dém
-20 dem -20 dém
E E I
30 dBm i 30 dBm: mi T v
-40 dém -40 dem
-50 dBm 50 dem
-60 dBm -60 dem
-70 dém. 70 dem
CF 5.19 GHz 691 pts 500.0 ps/ | || CF 5.21 GHz 691 pts 200.0 ps/
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
11 1 601.45 ps 11.17 dém [ 1 478.26 ps 8.35 dbm
D2 M1 1 949.28 ps 4.59 dg p2| M1 1 463.77 ps 2,93 dg
D3 M1 1 985.51 ps 0.62 de D3 M1 1 408.55 ps -1.06 d2
b —
Read:
L )i eady ™) AL i Ready ™) 4
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